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Exposure test of ceramic tiles(Test piece 1)
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Test piece 2 of ceramic tiles
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Test result of ceramic tiles after 2 years exposure
(Test piece 1)

'3 = L}
& \K --@--00
;]‘ -6 —O— 11 .
O \ ---A-- 0000000
o -9 —/A— 000000000 u
- \3\ - -4 - - [0 00000000000
M2 \oiD—DDDDDEIDDDD .
-15 . — ‘ O
0 2 4 6 8 10 12 14 16 18 20 22 24
ooooood
O-4000000000000000010
Test result of photocatalyst ceramic tiles(Test piece 1)
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Test result of ceramic tiles under silicone sealant(Test piece 1)
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Test result of ceramic tiles under silicone sealant after 1
year exposure at north direction(Test piece 2)
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Test result of ceramic tiles under silicone sealant(Test piece 2)
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Test result of coatings for 300] exposure at south direction
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Test result of coatings for 9001 exposure at south direction
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Test result of coatings for 301 exposure at north direction

—e—PS1
—aA—PS-2
—&—PS-3
— PS4
—>—PS-5
—+—PS-6
—%—PS-7

L PN-1
—A—PN-2
| | —®—PN-3
—e—PN-4
———FS-1
---0---FC-1
—a—FS-2
---A---FC-2
—®@—FS-3
---0---FC-3

goDoAL*o

gbooooaon

O-120009000000
Test result of coatings for 9001 exposure at north direction
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Checking of photocatalyst coatings
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